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Fig. 3 Strain Distribution

Table 2 Effective Length
Series L1 L2 Le e=lLe/L1
(mm) — (mm)

A-a 3500 2000 2640 0.754
A-b 3500 1000 2601 0.743
B-a 3000 2000 2304 0.768
B-b 3000 1000 2230 0.743
C-a 2500 2000 1887 0.754
C-b 2500 1000 1827 0.731
D-a 2200 2000 1624 0.738
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Fig. 4 Test Results of Buckling Test



